



SUZUHIRO CHEMICAL CO., LTD.

HEAD OFFICE & FACTORY : 2420 SEC-1 YURIGAOKA MORIYA-CITY IBARAKI JAPAN
 PHONE: 0297(48) 1575 FAX: 0297(48) 1579
 E-mail: information@chemical-suzuhira.co.jp
 http://www.chemical-suzuhira.co.jp

2011/MAY/9

Test Result

SUZUHIRO CHEMICAL CO., LTD.
 R&D Section



Examination date : 2011/MAY/6

Examination contents : UL94 Flammability test (Verticality)

Material : HDPE / Pipe

Material	Volume	UL94 Flammability				Class
		t1 Afterflame time	t2 Afterflame time	t3 Afterglow time	Total flame time	
Sample (Pipe) 2011. MAY		0 (ND)	0 (ND)	0	3	UL94 V-0
		0 (ND)	1 (ND)	4		
		0 (ND)	0 (ND)	0		
		0 (ND)	2 (ND)	0		
		0 (ND)	0 (ND)	0		

- (B) : Specimen burning for more than 30 seconds.
 (ND) : Specimen did not drip. (did not ignite cotton)
 (○) : Specimen dripped particles which did not ignite cotton.
 (×) : Specimen dripped particles, which ignited cotton.

Photograph

